R A A S PAW G LV i
CHeaE<myy ¢

“‘/ju"'\"\ﬂ\ -
3 r\ - - . J’ ‘
KINGCAT CHEETAH LAWN TRACTOR CHEETAN 100 m_&;n

Fﬂ@l/’)@ « TTVMmias
fe CormsTin.,

Stomped 0~ blevies hous. -

\BELTS .
SO 2.

2 - il ‘kc:- de C,k
B E 4
Y\F&f‘) IlLoYo. S G Box

Par’r P\A\\e_j
0O - ObSo\ejc'_ -

a1 : éﬂzJ Now sand Bo 6o
{%}!CL? @({V\ S 00\"\ * gw‘iN
150353 ‘ fﬁ

\
< 152099 x|
e sosiox | 1SO135 K|

o s | GRS 15024
“’—4; AT models up te and including KL T4 BKG

Adier pulley

Information gven was corfect at tme of panting.
Howevet, OWING (0 3 CONLNUING dempment programine,

Kingeal Indutnes Lia, reserves the AGE 1o aiter +Tc:c\c Product No. 750671 o £ -

Aty specifications at any nime, ercts i 75067 /?,{750 118 M« 25
758673 - >
750674 4 750 12 M s

Gctober 1988,



bioke fod 13902

LIHITET53 maustries (

CHEETAH 700 PARTS LIST

-(DARK GREEN MODEL)
REF  PART DESCRIPTION
NO. NO,
1 750233 Seal - Cover
2 750252 Seat - Foam Insert
—3—150643496,#-&‘%994355;—
M 750540 —Seat-Mounling Spring—
“5—754057—Sea&+MMmg_Elale_
6 750539 Seal - Securing Plales
7 758017 Seat - Mounling Toggle
8 750235 Steering Wheel
9 750200 Pin - Steering Wheel
10 750310 Handlegrip
11 750383 Spring - Pan Return
12 750238 Knob - Handbrake
13 750385 Spring - Tension
14 751015 Lever - Lifl Shaft

45— 751083 Collar-Lif-ever—.

8 750520 Brackel - Lift Shafl

T 750610 Chain - Lift Fronl

18 751011 Lift Shafl

19 750611 Chain - Lift Rear

20 750384 8pring - Lever Return

21 750254 Decal - Engage/Disengage

22 750550 Baitery Lead - Earlh {-)
23 750323 Bush - Steering Shaft
24 750513 Rod - Handbrake

25 750274 Decal - Culting Heighl
26 750256 Grommet - Handbrake
28 750603 Clutch Cable - Quler
29 750604 Clutch Cable - Inner
30 750522 Shaft - Pedal

31 751034 Pedal Assy - Clutch

3z 751016 Arm - Clulch Pedal

33 750198 Pin - Cotter

34 751066 Buffer - Pedal

35 750618 Footmat - Rubber

A — BB —GChassis—

38 750240 Plug - Body

a9 750708 Arm - Sleering

4047 750328 Bush - Front Axle Pivol
40B 750241 Bush - Plaslic

41 750219 Nipple - Grease

42 750616 King Pin - Axle L/H
-43 750153 Woasher - Flat M10 x 21

Co4 750546 Axle Baam - Fronl
45 750162 Bolt - Hex M16 x 60
46 750648 Drag Link - Steering

47— 751048 Shaf—Stesrng——F52 /0K

48 750711 Tie Rod £A2

49 750617 King Pin - Axle R/H

50 750242 Bearing - Front Wheel x '

51 750245 Rim Half - 4" el

CHEETAH 700 PARTS LIST (Continuec
(DARK GRE<SN MODEL)

REF PART DESCRIPTICN
NO, NO.

r
52 750246 Tyre - 410 x 350 x 4
53 750247 Tube ;Zﬂ} X350x4
54 750154 '.-‘_Wash r- Flat
55 750104 . .Nul’~Nyloc M12
56 750118 "Screw - Set M8 x 25
57 750320 Links - Lift Chain
58 750128 Nul - Nyloc M16
59 750327 " King Pin - Collar
60 750561 Tie Rod
61 750388 Spring - Handbrake Return
62 750514  Bellcrank - Handbrake
63 751029 { Pedsl - Brake
64 750387 Spring - Brake/Clutch Return
65 751017 Arm - Brake Pedal
66 750717 Mat - Cenlre
67 750329 Throtlle Conlrol Assy
68 750700 Decal - Gear Lever
70 750701 Decal - Cheetah L/H
71 750251 Decal - Throttle Control

72— 750403 — —Gold-Rinstripping —

74 750523 Link - Gear Shift

76 750330 Adjuster - Lift Chaln

77 750511 Rod - Brake Connecting

78 750166 Screw - Sel M12 x 20 Hex

79 750389 Spring - Brake Rod

80 750512 Clevis - Brake

81 750137 Bolt - M8 x 65 ZP

82 Dual Wheel Option - No Longer
Available

83 750258 Tube - 16 x 650 x 8

84 750259 Tyre - 16 x 650 x 8

750542 MG Tyre - Mudgrip 16 x 650 x 8

85 750613 Key - Rear Wheel Drive

86 750193 Circlip

87 750102 Nut - Nyloc M8

89 750524 Arm - Selector

90 750168 Boil- 7116 x 1 /2

91 751132 Pulley - Transaxle

92 750183 Washer - Spring M10

93 750261 V Eelt - A25 Ev:j yne ko Coear

94 750198  Pin - Cotter bl
95 750581 Lever - Gear Shift

96 750237 Knob - Gear Lever

97 750525 Stabiliser - Transaxle

a8 750755 Spacer - Dual Wheel

99 750336 Bearing - Clutch Pulley’

00— 760742 Pulley—Chiteh—— £ 1 S o s
101 750605  Bolt- Cable Secure  S6¢ Hele,
102 750588 Guide Bell - Rear

103 750714 Pulley - Engine 65-Fé
104 750262 V Belt - B68 Ergre to cede |
105 750606 Pin - Clutch AmmPivot

106 750386 Spring - Clutch Tension

o) MBSOl 152097 x |

7 M-
Ko fie IO/
= fﬂ’;_r‘ p S00/37 X

FeZaodG « 7 TG J/;-c: =/ 7Juf3")



KINGCAT 700mm . DECK.
presetmimmaREREeee T

el S

HIOB/SD

e it
‘:\.,Wd 1500 ¢

) X 50134 of Ol
CHEETAH 15040 [‘DOLU‘—; U B g (¥
L NEYGR ()
C’ﬂ Wi /‘))O /C?( IS 100 (% 3 rf":(;,a\\ :w*g
1 W ® &
6 ﬁ{/cj -0 (V_{’;( ’\ . 4‘;0&714
@[":6/6 Lg 21 e / @\
- Ay 2 J7s> »38 BRG
75068 7 . ZPoce s betewel,s

peire 1S ) . Jie

) (ﬂ luf\'\mih @ 7;0 (D%G hgpmﬂr
LS mm lioy Cusiry)

30mm Shatl Sree.
3 \Oo“’S'

s

(2)150338 6RG-
L){s0282 Seac

@’/’@-]w“ﬂ -Sciew set

(®)wsosa1 gu,

fe1i2a)

-S5O 14
Geraw wT

8 Hqgos2s

Peey
Connees m'ﬂ wnwer

PARTS NOT ILLUSTRATED

1 )
750552  V Belt- B73 ) \
up 1o Serial # 0296050 \ 1§
750795 V Belt - B74 ( ;5 N8 .
from Serial # 0296051 | %
l‘_'ISfO HEEA— Ratow (oo _ é &L
Q \?);,\r(-')’ Wloc e, Yo 'a "“f')\a \ @‘
: S
"\ Square Deck
e ST #57 F oo ! \ up to October 1988
e CqLira gt €AV o

e

}_ o Bc,“' {E( .lblf*dd ol 7§Oﬂq7

: ‘t)\f!(\f 5 v i § A L) T L e 1\'\\__

@ YSOLBS ypndic
NSO nd\or. n;\(“-\'ﬁ

> >
il
A5 ek
,\430 i % G
\ ik vl
v =
>



CHEETAH 700 PARTS LIST (Continued
(DARK GREEN MODEL)

REF  PART DESCRIPTION
NO. NO.

107 752097 Arm Assy - Cluich
Also send with Arm Assy - Clutch:-
750316 x 1 Pulley Idler
752099 x 1 Spacer - Clutch Pulley
500139 x 1 Bolt
750135 x 1 Nul - Nyloc
—108——750263—Engine—8HPR
. '—50265— Engine—HHR—
«108——760547-—Wiring—Loom B&S—
#A—410— 750620 Batlery —
111 750270 Buffer - Seat
113 7507568 Starer Button
114 750612 ¥ Lever- Pan Activaling
115 7542784 Solenoid
116 750432 Key - Engine Pulley
117 750121 Boll - M8 x 40

PARTS NOT ILLUSTRATED
UL Lo~ et Crpbl
752078 Hub - Rear Wheel
750526 Spacer - Stabiliser Transaxle
750405 Key - Woodruff
750197 Swilch - Neutral
750328 Clamp - Cable
750393 Nut - Wheel
730477 -J50202-  Cap- Hub 3
750414 Wheel Assy - Rear

730280  Sypreyy — Zars /oY
750273 . KRy - Zevim o



